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Step 2:
Open the box and 
remove packaging 
materials.
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Step 3:
Remove protective 
covering from the chair.

Review chair for smooth operation. If things are not operating correctly, 
review all assembly steps. Call Infinity support at 603-910-5000 if you 
need live US-based support.

You are done; time for a Massage!
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Power on the 
remote and select 
a program to 
start a session. 

1
Step 1:
Carefully check box contents to the detail below, making sure all 
contents are accounted for. 

If anything is missing, please contact INFINITY at 
603-910-5000. Do not return to the place of purchase.

Box 1: 
Chair Body & Power 

Cord

Chair Body

Version 1.2

Top of box

Lift upwards

Packaging 
materials

Protective 
covering

Step 4:
With a partner, lift the 
chair out of the box. 
Remove the footrest 
and place to the side.
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Final Check:

SCAN CODE

Register your product at www.infinitymassagechairs.com/
warranty to ensure it is in our system. This will simplify the 
warranty process should you ever need it. 

Alternatively, scan the QR code to go directly to the URL above.

SCAN CODE

Before assembling your chair, watch an assembly video at:
www.infinitymassagechairs.com/assembly-tutorials

Alternatively, scan the QR code to go directly to the URL above.

Footrest

Screw: M5 x 12mm (4 pcs)

Philips Screw Driver

Washer: M5 x 1mm (4 pcs)

Footrest Clips (2 pcs)
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Step 9:
To properly install the seat cushion, remove and discard the 3 
protective covers from the velcro on the underside of the seat 
cushion. 

9

8 Step 8:
To attach the footrest to the chair body, place the footrest clips onto 
the footrest pins, covering the end of the footrest mounting bracket. 
Place a M5 x 12mm screw and M5 x 1mm washer into both screw 
holes on the top of the footrest clips and tighten with screwdriver 
provided to secure in place.

10 Step 10:
Place the velcro from the flap on top of the footrest onto the velcro strip 
on the chair body, then place the seat cushion down, lining up the velcro 
on the chair body with the seat cushion.

Step 12:
Connect the chairs power cord to a grounded 110V electrical outlet 
and plug it into the respective port on the back side of the base of 
the chair. Flip the main power switch on. 
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Main Power Switch

Power Cord Port

Footrest Velcro Strip

Seat Cushion 
Velcro Strip

Remote Control

Protective Coverings

Step 5:
Remove the protective covering from the footrest and position it in front 
of the main chair body. 
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Footrest

Footrest

Step 7:
Lift the footrest and place the footrest mounting bracket onto the chair 
body pins. Make sure the ends of the footrest mounting bracket rest 
snugly in the grooves of the chair body pins.
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Step 6:
Connect the footrest by attaching the footrest electrical connector 
plug into the chair body electrical port. Ensure the thumb release is 
facing up and push in until it snaps. Slide the air hoses onto the air 
nozzles, making sure the hoses are all the way on.
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Chair body
electrical 

port

Air 
nozzles

Air 
hoses

Footrest 
electrical

connector 
plug 

Leads from 
the Footrest

11 Step 11:
Your remote control should come already attached to the chair body. 
Remove the plastic wrapping from the remote control and place it in 
the remote control holder located on the right arm of the chair.

M5 x 12mm Bolt

M5 x 1mm Washer

Chair Body 
Pins

Footrest 
Clip

Footrest Clip

Screw Holes

Footrest 
Mounting 

Bracket

Seat Cushion

Remote Control Holder


